
 MANAGEMENT PRACTICES OF WATER TREATMENT 

SLUDGE IN SRI LANKA  

AND  

RE-USE POTENTIAL OF SLUDGE AS A 

CONSTRUCTION MATERIAL 

 

 

 

 

Kumuthini Anjithan 

 

118752E 

 

 

Degree of Master of Science in Environmental Engineering & 

Management 

 

Department of Civil Engineering 

University of Moratuwa 

Sri Lanka 

 

October 2015



 

MANAGEMENT PRACTICES OF WATER TREATMENT 

SLUDGE IN SRI LANKA  

AND  

RE-USE POTENTIAL OF SLUDGE AS A 

CONSTRUCTION MATERIAL 

 

 

 

 

Kumuthini Anjithan 

 

118752E 

 

Thesis submitted in partial fulfillment of the requirements for the Degree Master of 

Science 

 

Department of Civil Engineering 

University of Moratuwa 

Sri Lanka 
[...]
Natural sand was used as fine aggregate and 10mmmetal chips were used as coarse 

aggregate. 

 

3.5.4  Bottom Ash 

Air dried bottom ash obtained from the coal power plant at Norochcholai was used. 

 

3.5.5  Characterization of Water Treatment Plant Sludge 

3.5.5.1 Specific Gravity and Particle Size Distribution 

Specific gravity test was carried out according to BS 812: Part 107: 1988as specified in 

3.4.4.1 above and sieve analysis was carried out according to BS 812: Part 103: 1985as 

specified in 3.3.3.2 above. 

 

3.5.5.2 Moisture Content 

The moisture content of the sludge sample was determined in triplicate by heating samples to 

110oC for 24 hours.  

 

3.5.6    Characterization of Aggregates  

3.5.6.1 Specific Gravity and Particle Size Distribution 

Specific gravity test was carried out according to BS 812: Part 107: 1988as specified in 

3.4.4.1 above and the sieve analysis was carried out according to BS 812: Part 103: 

1985as specified in 3.3.3.2 above.  

 

3.5.7    Characterization of Bottom Ash 

3.5.7.1 Specific gravity and Particle Size Distribution 

Specific gravity test was carried out according to BS 812: Part 107: 1988as specified in 

3.4.4.1 above and the sieve analysis was carried out according to BS 812: Part 103: 

1985as specified in 3.3.3.2 above.  



 

P a g e  | 61 

 

3.5.7.2 Moisture content 

The moisture content of the sludge sample was determined in triplicate by heating samples to 

110oC for 24 hours.  

  

3.5.8 Preparation of Concrete Paving Blocks 

To investigate the effects of sludge on the properties of concrete paving blocks, the 

groups of mixtures were randomly prepared with the constant water cement ratio of 0.5 

and aggregate cement ratio of 3.5. Batching method by weight was used in mixing the 

components to produce the samples with the standard size of 220mm x 110mm x 80mm. 

The percentage of sludge was used as supplement for sand (fine aggregate) and 10% of 

bottom ash and sludge were used as supplement for sand as shown in Table 3.4 and Table 

3.5.Components of the concrete was mixed in a concrete mixer and paving blocks were 

produced by machine as shown in Figure 3.9 at the Building Materials laboratory of 

University of Moratuwa. Total of 180 numbers paving blocks were prepared as 20 in 

each mix and clearly numbered. As shown in Figure 3.10 blocks were immersed in a 

curing tank after 24 hours. 

 

Table 3.4: Composition of Fine Aggregates in Paving Block 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 Mix No. 

Fine aggregate 

Replacement Percentage of 

Sludge (%) 
Percentage of Sand (%) 

Control 

Sample 

1 0 100 

Sludge  

2 10 90 

3 20 80 

4 30 70 

5 40 60 



 

P a g e  | 62 

 

Table 3.5: Composition of Fine Aggregates in Paving Block with Bottom ash 

 

 

 

 

 

 

 

  

  

 

 

 

 

 

 

 

 

Figure 3.9: Casted Concrete Paving Blocks 

   

 

 

 

 

 

 

 

Figure 3.10:  Concrete Paving Blocks Immersed in Water 

 

Mix No. 

Fine aggregate 

Replacement 

Percentage of Sludge 

(%) 

Percentage of 

Bottom ash (%) 

Percentage of Sand 

(%) 

6 0 10 90 

7 10 10 80 

8 20 10 70 

9 30 10 60 



 

P a g e  | 63 

 

3.5.9 Determination of Properties of Concrete Paving Blocks 

Tests were carried out according to the Sri Lankan Standard1425: Part 1: 2011, 

Specification for Concrete Paving Blocks. The parameters specified in the specification 

were tested in order to assess the quality of concrete paving blocks such as compressive 

strength, water absorption, slip resistance and dry density.  

3.5.9.1 Compressive Strength 

The compressive strength at 7, 14 and 28 days were determined to test the load bearing 

capacity of the Paving blocks. 

 

Three blocks of each mix were selected and placed on the cardboard and traced around it 

perimeter. Then the shape was cut out accurately and weighed to the nearest 0.01g. A 

rectangle having size of 200mm x 100mm was cut accurately from the same card board 

and weighed to the nearest 0.01g. Plane area of the each block was calculated to the 

nearest 10mm2 by using the equation given in the Sri Lankan Standard1425: Part 2: 2011, 

Specification for Concrete Paving Blocks as follows. 

 

As   =   20 000 m3 

  mr 
Where; 

m3 is the mass of a card board shape matching the block (in g) 

mr is the mass of 200mm x 100mm card board rectangle (in g) 

 

Sample was placed in water for 24 hours and taken out and cleaned. Plywood packing 

was placed between the upper and lower faces of the block and the machine platens as 

shown in Figure 3.11. A load was applied without shock and increased it continuously at 

a rate of 15+3 N/mm min until no greater load can be sustained by the block. Maximum 

load applied to the block was recorded. The crushing strength of each block was 

calculated by dividing the maximum load by the plan area and multiplying the resulting 

value by the appropriate factor from the Table 2 of Sri Lankan Standard1425: Part 2: 

2011, Specification for Concrete Paving Blocks. Averages of 3 blocks were calculated for 

each set separately. 



 

P a g e  | 64 

 

 

Figure 3.11: Compressive Strength Test on Concrete Paving Block 

 

3.5.9.2 Water Absorption 

The water absorption of paving blocks were measured according to the method described 

in Sri Lankan Standard 1425: Part 2:2011 Specification for Concrete Paving Blocks 

(Appendix B). An average value of three samples was calculated. 

 

3.5.9.3 Unpolished Slip Resistance Value (USRV) 

The slip/skid resistance test of paving block was performed in accordance with the 

method described in Sri Lanka Standard 1425: Part 2:2011 Specification for Concrete 

Paving Blocks (Appendix B).  

 

The measurement of USRV on the specimen was done using the pendulum test 

equipment to evaluate the frictional properties of the specimen on the upper surface. Five 

observations were taken for each specimen and the average value was calculated. 

 

3.6 Characteristic of wastewater (Over flow water in Sludge drying bed/ lagoon) 

Properties of waste water were analyzed to check whether that satisfies the tolerance limit 

of industrial wastewater discharged to inland surface water given by the CEA. 



 

P a g e  | 65 

 

3.7 Environmental Cost Benefit analysis 

Environmental Cost-Benefit analysis for the sludge reuse practices was carried out to 

check whether the practices are environmentally beneficial. 

 

3.7.1 Analysis of Environmental Costs & Benefit  

 The impacts due to discharging the sludge in to surface waters and sludge dumped 

in open dumps were identified. 

 The benefits obtained through the sludge reuse practices were identified. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

P a g e  | 66 

 

CHAPTER FOUR 

RESULTS AND DISCUSSION 

4.1  Current Sludge Management Practices in Sri Lanka 

Thirty Five (35) questionnaires distributed to the Water Treatment Plants (WTPs) having 

a capacity of more than 5000m3/day, out of which 25 respective offices of WTPs 

responded. The data collected from the questionnaire returns are attached in Appendix C. 

4.1.1 General Information 

The name and title of those who responded to the questionnaire and the general details of 

WTP such as year of establishment, location/region, name, address, region and the 

contact numbers of the water treatment plants are attached in Appendix C-1. 

4.1.2 Raw Water Sources 

The water sources of Water Treatment Plants (WTPs) and flows are listed in Appendix 

C-2 and summary is shown in Figure 4.1. Questionnaire responses indicate that most 

(97%) of the WTPs use surface water as their water source. Only 3% of WTPs are using 

ground water as water source. 

 

Figure 4.1: Raw Water Sources 

River

81%

Reservoir

12%

Bore hole

3%

River & 

Reservoir

4%



 

P a g e  | 67 

 

Two types of surface water sources are used in WTPS. Those are Rivers, such as Kelani 

Ganga, KaaluGanga, Gin Ganga, NilwalaGanga, MahawaliGanga, etc. and Reservoirs, 

such as Labugama, Kalatuwewa, Kantale, Sagamam, etc. Bore holes are used as the 

ground water source. 81% of WTPs use the river as the raw water source. 

4.1.3 Water Quality 

Appendix C-3 shows the average raw water quality of source water of WTPs. Raw water 

turbidity is widely varied from 2 NTU to 80 NTU. The pH values for all water supplies 

varied from 6.1 to 7.5. All WTPs reporting, the average total alkalinity is varied from a 

low of 6.8mg/l as CaCO3 to a high of 100 mg/l as CaCO3 and the average total hardness 

ranged from 6 mg/l as CaCO3 to 100mg/l as CaCO3
.  

4.1.4 Treatment Process 

Appendix C-4lists the water treatment processes used by the WTPs and summary is given 

in Table 4.1. The questionnaire responses indicate that the majority of surface water 

treatment contains the process of Aeration, Coagulation, Flocculation, Sedimentation, 

Filtration & Disinfection. There are some WTPs not having Aeration and three WTPs 

having Dissolved Air Flotation (DAF) instead of Sedimentation (Eg: Konduwadduwana, 

Wavunathiwu and Ruhunupura WTPs). Ground water treatment use Filtration& 

Disinfection process. 

 

Table 4.1: Summary of Water Treatment Process 

Process of Arrangement 
WTP 

Number Percentage 

Aeration, Coagulation, Flocculation, Sedimentation, 

Filtration & Disinfection 
17 68 

Coagulation, Flocculation, Sedimentation, Filtration & 

Disinfection 
4 16 

Aeration, Coagulation, Flocculation, DAF, Filtration & 

Disinfection 
1 4 

Coagulation, Flocculation, DAF, Filtration & Disinfection 2 8 

Only Filtration 1 4 



 

P a g e  | 68 

 

4.1.5 Chemical Dosage 

Chemical dosages for all WTPs are tabulated in Appendix C-5. Annual average values 

and ranges for each chemical used are given and summary is given in Figure 4.3. As 

shown in Figure 4.2, Most of the WTPs use Alum as a coagulant. Out of twenty five, 

seventeen WTPs use alum, which is 68% as a percentage.  Seven WTPs use Poly 

Aluminum Chloride. Ground WTPs does not use any chemical.  

 

Figure 4.2: Chemical Usage of WTPs 

 

4.1.6 Sludge Production & Characteristics 

Appendix C-6 shows type and quantity of sludge production and sludge characteristics. 

All (100%) are Alum sludge. Only four WTPs have the sludge production details and 

only three WTPs have the sludge characteristic details. 

4.1.7 Sludge Removal& Discharge 

Appendix C-7 lists the methods of removing sludge from the basins and methods of 

sludge disposal.  Summary of sludge removal information and sludge disposal methods 

are given in Table 4.2 & Table 4.3 respectively. Most popular sludge removal methods 

are flushing with fire hose, continuous mechanical removal and manual removal. 

0

2

4

6

8

10

12

N
o
 o

f 
W

T
P

s



 

P a g e  | 69 

 

According to the questionnaire responses most of the WTPs discharge their waste into 

streams.  

 

Table 4.2: Methods of Removing Sludge from Basins 

Methods 
WTP 

Number Percentage (%) 

Flushing 4 16 

Continuous Mechanical Removal 4 16 

Manual 17 68 

 

Table 4.3: Methods of Sludge Disposed from Basins  

Methods 

(Discharge in to) 

WTP 

Number Percentage (%) 

Stream 11 44 

Lake or Reservoir 1 4 

Impounding Basins 10 40 

Others 3 12 

 

4.1.8 Sludge Treatment 

Appendix C-8 lists the sludge treatment methods and summary of sludge treatment 

information is given in Table 4.4. According to the responses to the questionnaire 

majority (52%) of WTPs has no any treatment and directly discharge in to the stream. 

Only two WTPs use gravity thickener and another two use centrifuge as thickener.  

 

Table 4.4: Sludge Treatment Methods 

Methods 
WTP 

Number Percentage 

Gravity Thickening 2 8 

Centrifuge 2 8 

Lagooning/Drying beds 12 40 

No treatment 12 52 



 

P a g e  | 70 

 

4.1.9 Sludge Dewatering 

Methods of sludge dewatering and number & size of dewatering units are listed in 

Appendix C-9 and summary is shown in Figure 4.3. Sludge drying bed is the most 

popular method for dewatering. Only8% treatment plants use centrifuge for thickening 

and sludge drying beds for dewatering.  

 

Figure 4.3: Methods of Sludge Dewatering 

 

4.1.10 Sludge Final Disposal 

Final sludge disposal methods are given in Appendix C-10 and summary is shown in 

Figure 4.4. 36% of the treatment plants use the sludge as fill material or for land fill. 

Only one plant (Thirukkovil) sludge is used for agricultural purpose. 

 

Figure 4.4: Final Sludge disposal Methods 

32%

16%

8%

44%

Sludge Drying

Beds

Sludge Lagoons

Centrifuge

None

0

5

10

15

Open dump Fill

Material

Agriculture Stream



 

P a g e  | 71 

 

Sludge production is an inevitable outcome of potable water treatment. The 

environmental pollution/acceptable levels of final sludge disposal methods are shown in 

Figure 4.5. The main disposal method used in the observed WTPs is to return the sludge 

into surface water without any further treatment. 

 

The second widely used method is dump on freely available land or sends to land fill. 

This can cause environmental problems as openly dumped sludge washed away to 

surface waters with rain water. Also ground water quality can be affected due to leaching 

of sludge into the soil. 

 

 

Figure 4.5: Environmental Pollution/Acceptable Levels of Sludge disposal Methods 

 

Discharge to stream -  

Open dump -  



 

P a g e  | 72 

 

4.2  Reuse of Water Treatment Sludge in Brick Manufacturing as Substitute for Clay 

4.2.1  Properties of Raw Materials 

4.2.1.1 Moisture Content &Volatile Organic Content 

The Moisture Content test was conducted to the dewatered sample taken from the sludge 

disposal unit and manufacturer clay used for this research. The volatile organic content of 

the WTP sludge was measured to get an insight to its characteristics. The test results of 

moisture content & volatile organic content of the chosen sludge & clay is tabulated in 

Appendix D and the average is given in Table 4.5. 

 

 Table 4.5: Moisture Content & Volatile Organic Content of WTP Sludge & Clay 

Characteristic 
Moisture 

Content (%) 

Volatile 

Organic 

Content (%) 

Water Treatment Plant Sludge 1 (Kethhena) 33.61 22.83 

Water Treatment Plant Sludge 2 (Kandana) 29.69 22.70 

Clay 17.88 - 

 

The results indicated that the WTP sludge has high average water content than clay. 

Hence the sludge was sun dried for 6-7 days (depending on the weather condition) to 

achieve required level of dryness.  

 

4.2.1.2 Particle Size Distribution 

Figure 4.6 shows the particle size distribution of WTP sludge. 

 



 

P a g e  | 73 

 

 

Figure 4.6: Particle Size Distribution Curve for Sludge 

 

4.2.2  Characteristics of Clay Sludge Mix 

Table 4.6 gives the moisture content of each mixes and the detail results are given in 

Appendix D. The optimum moisture content (OMC) of mixture was based on the 

moisture requirement in which maximum bonding among the mixture particles is 

retained.   

 

Table 4.6: Characteristics of Clay Sludge Mix 

Sample 
Sludge 1 Sludge 2 Control 

M1 M2 M3 M1 M2 M3 M4 

Sludge proportion (% by weight) 10 20 30 10 20 30 0 

Clay proportion (% by weight) 90 80 70 90 80 70 100 

Optimum moisture content (%) 28.01 30.26 31.78 28.22 29.68 31.32 26.85 

 

From Table 4.6, it can be seen that the OMC increased as the quantity of sludge 

increases. The test results show that the OMC of only clay mixture is 26.85%. Increasing 

the sludge proportion in the mixtures resulted in an increase of OMC. 

0

10

20

30

40

50

60

70

80

90

100

0.1 1 10

C
u

m
u

la
ti

v
e 

P
er

ce
n

ta
g

e
 P

a
ss

in
g

Particle Size (mm)

Kethhena 

Kandana 



 

P a g e  | 74 

 

4.2.3  Properties of Bricks 

  The properties of bricks were tested according to the Sri Lankan Standard39:1978, 

Specification for common burnt clay building bricks. 

 

4.2.3.1 Dimension  

The overall dimension test results for different proportion of sludge in mixture given in 

table 4.7 indicates that the dimension of the bricks decreases with the increase of sludge 